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Test Report No.
Issued To :

Your Ref.

M/s.Ramco Industrial Limited
“Auras Corporate Centre™ I & VI Floor 98A,

Dr. Radhakrishnan Road, Post Box No. 2949, Mylapore, Ch-4.
Letter Dt: 05.02.2017.

No. of Samples INo. Date of Receipt of Sample  : ;¢ 13 5417
Nature of Test ! Physical Test Date of Testing : 10.03-2017
Enclosures Nil

TEST RESULTS

Test Method

Sample Details

[5: 14862, ASTM D-1032, 1S: 2380, ASTM C1185.

Fibre Cement Board (HICEM FLEXOQ)

TEST RESULT
1} Maodulus of Rupture
(a) Parallel to fibre - 14.7 N/mm?
(b) Perpendicular to fibre = 8.6 N/mm?*
2} Compressive Strength = 3.5 N/mm?
3) Tensile Strength
(a) Parallel to fibre = 202 Nimm?
(b) Perpendicular to fibre = 18.3 N/'mm?®
4)  Screw withdrawl strength = 1850N
3) Moisture content EMC = 11 %
6) Water Absorption = 36 %
7) Density = 1250
#) Dry Wet Shrinkage * 0.19 %

9) Water Impermeability
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Remarks:- Passes the test
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= No deposit of water  at the bottom after 24 hours
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not be reproduced wholly or in parts and cannat be used as evdenca in a cour of law and shall nat
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